
C-132687-08
20/02/61
REV : 02

 CB-795M-CMND
MITSUBISHI TRITON D/CAB

1/4INSTALLATION MANUAL 

Installation manual 1 pc. 

2 3 5 6

8
1

Check list 1 pc. 

Bolt M6x25 zing black 8 pcs.  

1 2 3 4 5

6 7 8 9 10

10
11

1 2 3

7 8

4

5

9

1414

Kwick klamp 1 set.

11

12

18 19

13

Washer M8 zing black 4 pcs.Bolt M8x50 GREEN 4 pcs.  

SPORT LID 1 set.

Black Silicone 1 pc. Eleectric klamp lock 2 pcs. Cable tie 5.5 15 pcs.

INSTALLATION PARTS / 

แหวนอีแปะ M6 ซิ้งค์ดำ 8 ตัวโบลท์ M6x25 ซิ้งค์ดำ 8 ตัว กระดาษวิธีการติดตั้ง 1 แผ่น             

Chack list ชุดติดตั้ง  1 แผ่น เคเบิ้ลไทร์สีขาว 5.5 15 เส้น

แหวนอีแปะ M8 ซิ้งค์ดำ 4 ตัว

ยางฟองน้ำติดขอบ 1 ม้วน

แคล้มป์ล็อคสายไฟ 2 อันซิลิโคนสีดำ 1 หลอด

แหวนสปริง M6 ซิ้งค์ดำ 8 ตัว

 ชุดควิกแคล็มป์ 1 ชุดฝาครอบกระบะ 1 ชุด

อุปกรณ์ในการติดตั้ง

โบลท์ M8x50 สีเขียว 4 ตัว

C-020145 C-120522-01

C-030613 C-030608 C-030610C-030333 C-030616

C-070024

C-132687-08

CL-280031-17/18 C-160259 C-130046

Screw Driver          Holesaw O 45        Wrench No 12,13          Drill O 3.5 mm.           Cutter            Measuring tape

C-132688-02
15/09/59
REV : 00

 CB-795-CFTD
FORD RANGER T6 D/CAB

1/4INSTALLATION MANUAL SPORT LID

R/L

Front

If install with linner,drill 2 connection holes with holesaw    45 mm. See the drawing for appropriate dimension to drill.              

60 mm. 60 mm.

Holesaw   45 mm. 

975 mm.215 mm.
1

65 mm. 65 mm.

2 3 4 5 6

8
110

AAA AAA AAA AAA

12

15

Installation Kit Box 1 pc.

Bolt M6x25 sus 8 pcs.  Shock Absorber 2 pcs.

1 2 3 4 5

6 7 8
1
9 10

10 11

1 2 3

7 8

45
9

AAA AAA AAA AAA

Rubber Truck Edge 1 pc.

Battery AAA 4 pcs.

Washer M6 sus 8 pcs. Spring washer M6 8 pcs.

Kwik Clamp Kit  4 set.

11

12 13

Washer M8 sus 4 pcs.Bolt M8x40 sus 4 pcs.  

14

SPORT LID 1 set. Weather Strip 1 pc. ST.ATTENTION 5000 KM. 1 pc.

INSTALLATION PARTS / 

INSTALLATION TOOLS /

กล่องลูกฟูกชุดติดต้ังหลังคา  1  ใบ

แหวนอีแปะ M6 ซิ้งค์ดำ 8 ตัว

โบลท ์M8X30 ซิ้งค์ดำ 8 ตัวแหวนอีแปะ M8 ซิ้งค์ดำ 4 ตัว โช้คอัพ  2 ตัว

กรณี มีไลน์เนอร์เจาะรูไลน์เนอร์ 2 รูต่อกันด้วย holesaw    45 mm. ดังรูป

หน้ารถ

กระดูกงู 1 เส้นยางรองขอบกระบะ 1 เส้น

ประแจเบอร ์12,13 ดอกสว่าน O 3.5 มม. คัทเตอร์ ตลับเมตรสกรูไดร์เวอร์

แหวนสปริง 8 ตัว

 ชุดควิกแคล็มป์ 4 ชุด

ถ่าน AAA 4 ก้อน

ป้ายคำเตือน 1 แผ่น 
ฝาครอบกระบะ 1 ชุด

อุปกรณ์ในการติดตั้ง

เครื่องมือในการติดตั้ง

โบลท ์M8x40 ซิ้งค์ดำ 4 ตัว
CARRYBOY Logo  2 pcs.
ป้าย CARRYBOY 2 อัน 

C-130043 C-020130C-020145

C-100348

V-120522-01

C-041544-03 C-030613

C-030608 C-030610

C-030620 C-030616C-240179

V-140163

14

20

Sponge rubber edge 1 roll.

Washer M6 zing black 8 pcs. Spring washer zing black 8 pcs.

แหวนสปริง M8 ซิ้งค์ดำ 4 ตัว
C-030617

Spring washer M8 zing black 4 pcs.

15

AAA AAA AAA AAA

Battery AAA 4 pcs.
ถ่าน AAA 4 ก้อน

C-240179

16

Tapping screw SUS.JP8-1/2 2 pcs.
สกูรเกลียวปล่อย SUS.JP8-1/2 2 ตัว

ST.ATTENTION 5000 KM. 1 pc.
ป้ายคำเตือน 1 แผ่น 

V-140163

17

Bolt M6x25 sus 8 pcs.  Shock Absorber 2 pcs.

9 10 11

Washer M8 sus 4 pcs.Bolt M8x40 sus 4 pcs.  
 โช้คอัพ  2 ตัว

C-100348 C-030613C-030620 C-030616

Plastic packaging 1 pc.
ถุงบรรจุชุดติดตั้ง 1 ใบ

C-130004

ROLL BAR SPORT LID

SILICONE

Logo CARRYBOY 1 pc.
ป้ายโลโก้ CARRYBOY 1 อัน

C-110535C

C A R R Y B O YC A R R Y B O Y

Water proof R/L 1 pair.
ชุดกันน้ำท้ายกระบะ R/L 1 คู่

CB-791-CMND-01

Weather strip 2 pcs.
กระดูกงูพร้อมฟองน้ำ 2 เส้น

C-020494-05

ประแจเบอร์ 12,13 คัทเตอร์

ตลับเมตรสกรูไดร์เวอร์ ปืนชิลิโคน กรรไกร

ดอกเจาะโฮลซอว์ O 40 มม.

Screwdriver electric
เลื่อยไฟฟ้า
Chain saw Caulking Gun ScissorsMeasuring tape

Cutter

Screw driver
ไขควงหัวแฉก

INSTALLATION TOOLS / เครื่องมือในการติดตั้ง
1 32 4 5

9 10

6

7 8

Wrench No.12,13Hole saw O 40 mm. Drill O 3.5 mm.
ดอกสว่าน O 3.5 มม. 

GSA 10.8V-LI
Professional

C A R R
 Y B O Y

C A R R
 Y B O Y



2/4INSTALLATION MANUAL 

Clean the edge of truck bed. Install rubber truck edge on the truck bed left right and front.

Place roll bar sport lid on the truck bed and adjust alignment between left and right.

Install kwick klamp for 4 positions.

4 PERSONS

2 3

4

5

ทำความสะอาดบริเวณหัวเก๋งและขอบกระบะ

ยกฝาครอบกระบะวางบนลูกกระบะ จัดระยะความกว้างยาวให้พอดีกับลูกกระบะ

ติดตั้งควิกแคล็มป์ 4 ตำแหน่ง

7 Nm.

4 คน

3 1
Washer M6  

Spring washer M6 

Bolt M8 /

แหวนอีแปะ M6

แหวนสปริง M6

Spring washer M8 
แหวนสปริง M8

โบลท์ M8

Bolt M6 / โบลท์ M6

Washer M8  / แหวนอีแปะ M8

1470 mm.

 CB-795M-CMND
MITSUBISHI TRITON D/CAB

ROLL BAR SPORT LID

ติดยางรองขอบกระบะด้านซ้าย ด้านขวาและด้านหน้า

24

1

R /L
Front

30 mm. 30 mm.

Hole saw O 45 mm. 

1020 mm. 290 mm.

65 mm. 65 mm.

กรณี มีไลน์เนอร์เจาะรูไลน์เนอร์ 2 รูต่อกันด้วย hole saw O 45 mm. ดังรูป

หน้ารถ
ดอกเจาะโฮลซอว์ O 45

ขวา/ซ้าย
   If install with linner, drill 2 connection holes with hole saw O 45 mm. See the drawing for 
appropriate dimension to drill.              

C-132687-08
20/02/61
REV : 02



3/4INSTALLATION MANUAL 

7

8

ซีลซิลิโคนรอบขอบกระบะท้ัง ซ้าย-ขวา
Glue the silicone to protect water leaking left-right.

DETAIL 10
DETAIL 10

          VEHICLE/รุ่นรถ                BRAKE LIGHT/สายไฟเบรค     

 

Rear combination lamp (LH)

MITSUBISHI TRITON

13

 Connect the wiring kit to 
the truck brake light wiring.

เช่ือมต่อสายไฟ ชุดเบรค 

STEP 4

ONON
OFF
OFF

ON
OFF

STEP 1

+ + +

+

++

++

+

O
N

O
F
F

+

+ +

+- -

- -

STEP 2

AAA AAA AAA AAA

1 2

34

O
N

O
N

O
FF

O
FF

OPEN/เปิด

OFF

NO

STEP 3
CLOSE/ปิด CLOSE/ปิด

11

DETAIL 11

GREEN-YELLOW / สีเขียว-สีเหลือง

WIRING HARNESS COLOR / ระบบสีสายไฟ

ชุดสายไฟด้านหลัง 

500-520 mm.

10 mm.

12

Adjust a latch R/L for matching with 
the rotary lock on the rear door.6
ขั้นตอนการปรับแต่งแป้นรับชุดล๊อคกลอนฝาท้าย

10 mm.

2 ล็อค
2 Lock

No.12

 CB-795M-CMND
MITSUBISHI TRITON D/CAB

ROLL BAR SPORT LID

SILICONE

C-132687-08
20/02/61
REV : 02

C A R R
 Y B O Y

C A R R
 Y B O Y

60 mm.

20 mm.

 
Label drops  Logo CARRYBOY follow the diagram. 
ข้ันตอนการติดป้ายโลโก้ CARRYBOY

C A R R Y B O YC A R R Y B O Y

C A R
 R Y B

 O 

C A R
 R Y B

 O 

9

14

10



- Check and retighten any Bolt & Nut every 5,000 KM. for firmly fit and safety purpose.
- Check and refill Grease at Rolling Axle for longer usage.

Maintenance / Warning
การดูแลรักษา/คำเตือน

 

- ทุก 5000 กม. ควรตรวจสอบจุดยึด โบลท์-สกรู-น็อต ทุกจุดเพื่อความแข็งแรงและปลอดภัยจากการใช้งาน 
- ในจุดที่มีการเคล่ือนไหวและจุดล็อกต้องใส่น้ำมันหล่อล่ืนเพ่ือยืดอายุการใช้งานของอุปกรณ์

6

R/L R/L

1 2 3

R/L
5

4

7 8

SILICONE
R/L

R/L

 CB-795M-CMND
MITSUBISHI TRITON D/CAB

4/4INSTALLATION MANUAL ROLL BAR SPORT LID

C-132687-08
20/02/61
REV : 02

Power glue

R/L

GSA 10.8V-
LI

Professio
nal

R/L

R/L

R/L

SILICONE

INSTALLATION CB-791-CMND-01 
การประกอบ CB-791-CMND-01


	CB-795-CMND REV02 1
	CB-795-CMND REV02 2
	CB-795-CMND REV02 3
	CB-795-CMND REV02 4.pdf

